

## Certificaat van beproeving van takels, lieren en blokken

### Certificate of test and examination of hoists, winches and pulley blocks

Ondergetekende verklaart namens zijn firma, dat onderstaande gegevens juist zijn en dat het onderzoek en de beproeving onder zijn toezicht werden uitgevoerd door een bevoegd persoon. Na de beproeving is ieder onderdeel zorgvuldig nagezien waarbij geen gebreken zijn geconstateerd.

The undersigned certifies on behalf of his company, that below particulars are correct and that examination and test were carried out under his supervision by a competent person. After the test every part was carefully inspected and no defects were found.

Takels, lieren en blokken geleverd aan / hoists, winches and pulley blocks supplied to

Godura  
 Rottemeroog 109  
 1967 GD Heemskerk

Merk en nummer Distinguishing number or mark	Omschrijving Description of gear	Aantal Number tested	Proef- belasting Proofload applied	Werklast Safe working load
			KN	T
	<b>PUSH AND PULLSTICK</b> Merk : Godura Type : Stickee Type 1 Materiaal type : Aluminium	1	2.55	0.130

**Naam en adres van de dienst, instelling of het onderzoeksbureau waar de beproeving heeft plaatsgehad**  
 Name and address of public service, association, firm or company making the test and examination

Laco bv, Zaandam

**Datum van beproeving**  
 Date of test

30-11-2020

**Naam van de fabrikant van de takels, lieren en blokken**  
 Name of maker of the hoists, winches and pulley blocks

Godura

**Certificaatnummer**  
 Number of Certificate

32001069

**Firmastempel leverancier**  
 Stamp of supplier-company

Datum / Date 30-11-2020

Handtekening / Signature \_\_\_\_\_



**LACO**  
 Grote Tocht 22  
 1507 CG Zaandam  
 Tel 075 616 08 59